

TEST REPORT



Aluminum Wedge 850 g OX 42-0850

OWNER OF TEST CERTIFICATE:

Test no.: 4252

GEDORE Werkzeugfabrik
GmbH & Co. KG
D – 42899 Remscheid

www.ochsenkopf.com



Test results and evaluations



GEDORE Werkzeugfabrik GmbH & Co. KG
Remscheider Str. 149, D – 42899 Remscheid

Application field

Wedge forged from high-quality aluminum. Both wedge surfaces with oblique and longitudinal grooves.

Test item	Test results
Effect	Good splitting and lifting action. Very good grip, even in frozen wood.
Handling	Wedge can be placed well in the saw cut. No damage to the chainsaw when cutting into the wedge.
Durability	Good material properties, normal material deformation.

Technical specifications

Length	265 mm
Width	55 mm
Height	37 mm
Wedge angle	8°
Impact plane	28 mm x 50 mm
Weight	860 g

In the field of measurement tolerances, the aluminum wedge 850 g OX 42-0850 is still manufactured unchanged.

Published with funding from the Federal Ministry of Food and Agriculture on the basis of a resolution of the German Bundestag and by the Federal State Ministries of Forestry by:



Test committee equipment and tools
Chairman: Dr. Johannes Windisch,
Regensburg

Test completion **December 2021**
Approval until **December 2026**
First approval **June 2006**

Responsible test engineer:

Sebastian Wagner

sebastian.wagner@kwf-online.de

Practical work with professional users
Impact and low-temperature-tests at KWF

Kuratorium für Waldarbeit und Forsttechnik e.V.

Spremlinger Straße 1

D - 64823 Groß-Umstadt

Phone: +49 6078-785-0

Fax: +49 6078-785-50

Homepage: www.kwf-online.de